
   Manual for the Control, Operation and 
Maintenance of Zebra Mussels

May 2016

TEXAS BOARD OF PROFESSIONAL 
ENGINEERS FIRM REGISTRATION 
NUMBER: F-533 

Contract No. 5643

DRAFT FOR FINAL REVIEW





Manual for the Control, 
Operation, and Maintenance 
of Zebra Mussels 

FINAL 

Prepared for: 
City of Denton 

Prepared by: 
Arcadis US, Inc.  
12400 Coit Road 
Suite 1200 
Dallas 
Texas 75251 
Tel 972 934 3711 
Fax 972 934 3662 

In coordination with: 
Robert McMahon, PhD 
Barry Payne, PhD 

Our Ref.: 

05673009.0000 

Date: 

May 2016 

DRAFT FOR FINAL REVIEW

PE STAM WILL GO 
HERE



  

      
      

 

 



  

      
      

TABLE OF CONTENTS 

EXECUTIVE SUMMARY                                                                                                                ix 
[...]
Variations of this approach are outlined in Figure 3-11.  Based upon risk, some facilities or components 
may require a greater level of preparedness (design effort) than others. 

Design Memorandum or Report 
Only 

60% Design Contract 
Documents 

90% Design Contract 
Documents 

 Establishment of design 
criteria 

 Input from Operators 
 Development of pre-design 

sketches and drawings 
 Coordination with regulatory 

agencies and pre-approvals of 
concepts 

 Reduces the risk of loss of 
design viability over time 

 Further reduces 
implementation time 

 Acknowledges that designs 
may not age well 

 Final design will need to be 
thoroughly checked against 
current conditions prior to 
being finalized for bidding 
 

 Shortest implementation 
time 

 Regulatory approval may 
be obtained 

 Detailed estimate of 
probable costs 

 Final design will need to be 
thoroughly checked against 
current conditions prior to 
being finalized for bidding 

Figure 3-11: Variations to Approach 2: Designing but not Constructing Permanent Zebra Mussel 
Control Systems 

3.2.3.3. Approach 3:  Interim Chemical Systems 

Interim chemical systems offer a lower capital cost alternative to permanent systems as a risk management 
measure.  Interim control systems for zebra mussels are typically oxidant storage and feed systems, 
although a non-oxidizing molluscicide could be implemented as well.  These systems tend to be portable 
to allow for transportation between facilities, or they can be implemented simultaneously at multiple 
facilities.   For example, while a permanent system would include chemical storage tanks sized for multiple 
months of operation and permanent secondary containment, an interim system might include chemicals 
supplied on the bed of a truck in totes or by tanker trucks temporarily parked near the site.   A permanent 
system would also likely include hard piped and permanently routed chemical conveyance piping and 
injection diffusers, whereas an interim system might include piping routed from the back of the container 
on a truck, or from the tanker truck, overland with temporary secondary containment.   Temporary diffuser 
systems (e.g. holes punched in polyvinyl chloride (PVC) pipe) could be included or chemical could be fed 
directly into the intake to reduce cost and installation time.  Note that provisions (e.g., pump interlocking or 
new staff protocols) should be implemented with interim systems to prevent chemical spills or backflow into 
the lake when intakes are not drawing flow.  Some pictures from an example temporary storage and feed 
system for sodium permanganate are shown in Figure 3-12.  Variations to the interim control system 
approach are outlined in Figure 3-13.  It should be noted that regulatory approval may be required prior to 
starting interim chemical systems, and thus, regulatory coordination using interim conceptual designs 
should begin in advance of anticipated implementation. 

 

 Page 3-31 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 

 
Figure 3-12: Example Temporary Chemical Storage and Feed System 

An interim chemical system, as discussed here, would also provide the opportunity to implement 
demonstration testing (additional data on oxidant demand and the effectiveness of the chemical dosed in 
this source water).  Data collected once the interim chemical feed is in place (e.g. chemical residual, 
monitoring for mussels, monitoring water quality downstream) would help in developing standard operating 
procedures and accurately sizing equipment for the permanent system.   

Prepare 90% Design Documents 
for Interim Control Systems 

Complete Design Documents 
and Install Interim Control 

Systems (Owner to Operate) 

3rd Party Contract to Design, 
Install and Operate Interim 

Control Systems 

 Reduces implementation time 
 Acknowledges that designs 

may not age well 
 Final designs will need to be 

checked against current 
conditions prior to being 
finalized for bidding 
 

 Wait to fill chemical tanks 
and install pumps until 
mussels observed 

 Allows for the fastest 
response without 
compromising functionality 
of equipment installed and 
not exercised or chemical 
degradation 

 Requires additional 
investment. 

 Develop a Contingency 
Contract 

 3rd Party contractor is 
contracted to implement 
and operate temporary 
control systems 
 

Figure 3-13: Variations to Approach 3: Interim Control Systems 

3.2.3.4. Approach 4:  On-Call Contracts 

On-Call contracts are another approach for mitigating the risk of a future zebra mussel infestation.   On-
Call contracts allow for rapid mobilization of contractor forces and can be bid ahead of a zebra mussel 
infestation on an annual or multi-year basis.   On-Call contracts can be prepared separately, or in 
combination, for the services outlined in Figure 3-14.  For example, on-call contracts may be developed for 
remote operated vehicle (ROV) inspections or physical removal of mussels.  An ROV is typically a tethered 
unmanned mini-sub that is operated from the surface by a joystick; it is often used to inspect inside pipes 

 

 Page 3-32 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 
and other manmade underwater structures in the Great Lakes.  Physical removal may include power 
washing or scraping off mussels and disposing of them.    Based upon the level of risk, the ultimate control 
approach may use some combination of on-call contracts (i.e., these services are not mutually exclusive).  
Further, the type of on-call contract or combination of on-call contracts selected may vary from facility to 
facility or component to component. 

On-Call contracts should provide the detail necessary to allow lump sum bidding of the services listed above 
at a subset or all of the facilities and would put the winning contractor on standby to perform those services 
within a predetermined period of time after being notified of the need for the services.  Drawings should be 
included to the level of detail necessary to allow contractors to clearly understand and price the work to be 
performed.  A list of example specification sections and drawings for an on-call cleaning contract is provided 
in Figure 3-15. 

Monitoring On-Call Contracts Inspection On-Call Contracts Cleaning On-Call Contracts 
3rd Party contract to provide as-
needed services such as: 
 Plankton net sampling 
 Settlement sampling 
 Veliger identification 
 Biobox installation and 

monitoring 

3rd Party contract to provide as-
needed services such as: 
 Underwater divers 
 Juvenile or adult mussel 

identification 
 Underwater video 
 Remote operated vehicle 

(ROV) inspections 

3rd party contract to provide as-
needed services such as: 
 Physical mussel removal 
 Underwater divers 
 Disposal coordination 

Figure 3-14: Variations to Approach 3: On-Call Contracts 

Example Drawings Example Specification Sections 

 Allowable cleaning methods (scraping, 
hydroblasting and/or vacuum methods) and 
mussel collection and disposal requirements,  

 Minimum content/requirements of diver safety 
plans,  

 Coordination with Owners Operations 
(when/time of day can cleaning be conducted 
and who is responsible for stop log installation 
and gate operation),  

 Permits and regulatory coordination 
requirements,  

 Public coordination,  
 Cleaning requirements (written description of 

the cleaning to be conducted at each facility that 
coordinates with the drawings), and 
• Mobilization-demobilization requirements. 

 Site access,  
 Temporary storage,  
 Parking or laydown areas,  
 Drawing of the facilities to be cleaned sufficient 

to allow quantity take-offs,   
 High and low water elevations, etc. 
 

Figure 3-15: Example Specifications and Drawings for On-Call Cleaning Contracts 

 

 

 Page 3-33 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 
  

 

 Page 3-2 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 
4. LAKE LEWISVILLE WATER TREATMENT PLANT 

The LLWTP is the larger of the two COD water treatment plants.  The plant was originally constructed in 
1957 but has been upgraded several times in 1964, 1972 and 1988 to the current capacity of 30 MGD.  
Average flow is approximately 8.4 MGD (based upon flow data from 2012-2015) while minimum flow is 
approximately 5 MGD.  A major improvements project just finished construction this year which included 
addition of ozone and biologically active filtration to the treatment plant.  The existing main treatment 
processes include: 

 The ability to feed potassium permanganate to the raw water as an oxidant for taste and odor and 
to reduce pipeline biofilm 

 Rapid mix followed by coagulation and sedimentation with polymer and ferric sulfate for particle 
and organics removal 

 Intermediate ozonation primarily for virus and Giardia inactivation and taste and odor control 
 Biologically active filtration for turbidity removal, organics removal and trace contaminant removal 
 Caustic addition to increase pH of finished water for transmission for corrosion control, 

maintenance of disinfection residual and increased chemical stability 
 Disinfection with free chlorine and chloramines (chlorine combined with ammonia) through the 

clearwell and chloramines disinfection through the distribution system  
 Fluoride addition prior to the clearwells for dental hygiene 

The LLWTP has one intake (i.e., the LLWTP Intake) on Lewisville Lake.  Raw water is pumped from 
Lewisville Lake to the LLWTP through a 30-inch and/or 27-inch concrete pipeline.  The site survey results 
including a detailed description of the existing raw water system, an assessment of the risk of a future zebra 
mussel infestation and an evaluation of future improvements are provided in Section 4.1.  The results from 
the site surveys (Section 4.1) facilitated the development of site-specific zebra mussel management 
approaches and recommendations (Sections 4.2 and 4.3).  

4.1. SITE SURVEY RESULTS 

Site surveys included desktop design document review (e.g. as-built drawings, treatment plant process 
schematics, raw water quality data, plant operational data and local zebra mussel data) and site visits 
(conducted March 23, 2015) with operations staff from both water treatment plants.  In addition to explaining 
the physical characteristics of each site, operations staff provided insight into how the facilities are currently 
operated and any operational constraints that may exist.  Considering all the information collected and 
reviewed, a risk assessment was conducted (Section 4.1.1) to evaluate the level of risk of a future zebra 
mussel infestation at the LLWTP Intake.  Lastly, a list of planned future improvements to the raw water 
system, including identification of potential implications to future zebra mussel management, was 
developed (Section 4.1.3). The results from the site surveys facilitated the development of site-specific 
zebra mussel management approaches and recommendations (Sections 4.2 and 4.3).  

 

 

 Page 4-1 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 
4.1.1. Description of Existing Raw Water System 
The raw water system consists of the intake structure (i.e., the LLWTP Intake), a RWPS including a 
potassium permanganate storage and feed system and two pipelines from the RWPS to the plant.  An 
overview of the LLWTP raw water system is shown in Figure 4-1 and the raw water system components 
are shown schematically in Figure 4-2.  The total distance from Lewisville Lake to the LLWTP is 
approximately 8.6 miles. 
 

 
Figure 4-1: LLWTP Raw Water System Overview 

The LLWTP Intake provides water from Lewisville Lake to the RWPS wet well through two 36” prestressed 
concrete cylinder pipe (PCCP) raw water lines, also referred to as the lower and upper intake.  The lower 
intake pipe, located at an elevation of approximately 480 ft, extends for 150 ft into the wet well and the 
upper intake pipe, located at an elevation of approximately 505 ft, extends for a length of 93 ft into the wet 
well.  The intake structure contains a concrete box on each 36-inch raw water pipeline and houses a bar 
screen with bars spaced 2“ apart.   

 

 Page 4-2 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 
 

 

Figure 4-2: LLWTP Raw Water System Schematic 

 

  Page 4-3 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 
The RWPS building (Figure 4-3) includes a wet well with an approximate depth of 57 ft and four vertical 
enclosed-lineshaft pumps.  On the discharge side of the pump building, two parallel concrete 27-inch and 
30-inch raw water pipelines extend for approximately 8.6 miles to the LLWTP. The discharge header off the 
pump building also includes a surge relief valve and is equipped with a bypass (Figure 4-3) to reduce the 
flow.  During site visits, it was noted that roadway improvements may be required for tote chemical delivery, 
and bulk chemical delivery may not be feasible due to the limited turning radius of the site.  The COD has 
recently acquired additional land adjacent to the RWPS site. 

 
Figure 4-3: LLWTP RWPS (Left) and RWPS Bypass (Right) 

Adjacent to the RWPS building is a chemical building (Figure 4-4) that encloses the existing dry potassium 
permanganate feed system.  This system was installed to control taste and odor and for pipeline 
maintenance.  The facility housing the permanganate feed equipment has limited space with its existing 
setup.  Originally, prior to modifications in 2011, potassium permanganate was fed on the suction side of 
the raw water pumps.  In 2011, the chemical feed system was altered to dose the chemical directly through 
a ¾-inch polypropylene (PP) line into the 27 and 30-inch raw water lines.  The chemical feed point inside 
the wet well is still in place but is not in use.  At the time of these modifications, an automated control valve 
was added to the solution water supply line and the PLC was reprogrammed for remote control.  Although 
no potable water access is currently in place, raw water from the wet well is withdrawn through a 1 ½-inch 
PVC line to serve as solution water for potassium permanganate.  The current configuration is shown in 
Figure 4-2.  Existing pumps can deliver up to a dose of 1.6 mg/L of potassium permanganate at maximum 
flow (much lower than the dose likely required for zebra mussel management as summarized in Section 
3.1.2.1).  Corrosion of the existing pumps and the area above the wet well (Figure 4-5) was observed likely 
due to use of potassium permanganate with sufficient chemical mixing.  COD staff noted that the existing 
pumps are exhibiting approximately 10 year life cycles. 

 

 Page 4-4 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 

 
Figure 4-4: LLWTP Potassium Permanganate Chemical Building 

 

 
Figure 4-5: LLWTP RWPS Corrosion 

 

 Page 4-5 
 

  



COD Control, Operation, and Maintenance  
Manual for Zebra Mussels 

  

 

4.1.2. Risk Assessment 

A risk assessment was conducted to rank the overall relative risk to the LLWTP raw water system and to 
note potential impacts.  In addition to the operational and physical characteristics of the site (Section 4.1.1), 
the risk assessment considered zebra mussel biology and ecology, local zebra mussel occurrences and 
local water quality as summarized in Section 2.  The assessment considered the likelihood of infestation 
and potential impact to the COD as summarized below. 

 High Likelihood of Infestation – The LLWTP raw water system was classified as high likelihood 
of infestation due to water quality generally within the range for moderate to high potential for zebra 
mussel infestations and the presence of a zebra mussel population in the Elm Fork arm of the lake 
and near the dam. 

 High Potential Impact to the COD – The LLWTP raw water system was classified as high potential 